
From machine number: 1001

IPL, DIMAS FS 700 E, 2005-42, 531 12 45-19

Reservdelar

Spare parts

Ersatzteile

Pieces de rechange

Piezas de repuesto

Ricambi

Peças
sobresselente

DIMAS FS 700 E

531 12 45-19

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



No. Pos. Description No. Pos. Description

531 11 23-07 A Blade guard FS 700
531 11 23-17 D Flush blade flange complete
531 11 23-28 D Blade shaft L/R ass.
531 11 70-74 P Over current relay
531 11 70-96 K Potentiometer
531 11 71-55 J Plug connection 220 V
531 11 71-82 L Emergency shut down
531 11 71-95 J Tubular rivet
531 11 71-96 J Spring
531 11 72-08 J Personal Safety Guard

531 11 72-15 L Main switch PP 325 E 400V
531 11 72-16 P Softstart PP 325 E 400V
531 11 72-23 L Circuit breaker 2-pol
531 11 72-71 J Cover for fuses
531 11 72-86 P Relay 400V PP 325 E softstart
531 11 72-87 P Socket for relay
531 11 73-07 KP Cabel fitting M16
531 11 73-08 PQ Cabel fitting M20
531 11 73-09 KP Lock nut M16
531 11 73-10 P Lock nut M20

531 11 73-11 J Electric inlet
531 11 73-14 C Cabel fitting
531 11 73-16 M Feedingmotor
531 11 73-17 C Locking part
531 11 73-22 C House
531 11 73-23 N Feedingmotor
531 11 73-27 N Kable fitting
531 11 73-28 N Distance M5x35
531 11 73-29 L Lamp
531 11 73-30 C Electic motor 7,5kW 400V

531 11 73-42 P Softstart 480V
531 11 73-43 K Potentiometer knob
531 11 73-48 P Contactor
531 11 80-03 DJ Quick coupling, female 1800 uv
531 11 80-05 DJL Nipple 1812
531 11 80-06 D Nipple 18210
531 11 83-01 J Angle coupling 3/8"
531 11 83-02 L Angle coupling 3/8"
531 11 83-08 L Ball valve mini 3/8"
531 11 83-18 DJL Waterhose black 1/2

531 11 90-14 DJL Hose clamp 13-20
531 11 90-16 P Pop-nut
531 11 90-18 P Spacer
531 11 90-83 N Bearing washer AS 2035
531 11 90-85 N Bearing AXK 2035
531 11 91-05 N Ball 5 mm
531 11 91-50 N Bearing
531 11 91-65 A Blind rivet 4x12 st/st
531 11 91-81 CGH Washer 10.5x22
531 11 91-83 ADFQ Washer 13x24x2

531 11 91-97 G Screw M6S 10x16
531 11 91-98 N Screw M6S 10x25
531 11 92-00 C Screw M6S 10x35
531 11 92-02 AQ Screw M6S 12x25
531 11 92-03 B Screw M6S 12x30
531 11 92-07 A Screw M6S 12x45
531 11 92-10 J Screw M6S 6x12
531 11 92-11 LM Screw M6S 6x16
531 11 92-12 BM Screw M6S 6x20
531 11 92-17 F Screw M6S 8x22

531 11 92-19 M Screw M6S 8x30
531 11 92-20 F Screw M6S 8x35
531 11 92-49 B Nut M6 headcap
531 11 92-60 A Washer 5x19x1
531 11 92-70 D O-ring 24,2x3
531 11 93-05 N Key 5x5x14
531 11 93-10 D Key 8x7x25
531 11 93-32 N Washer 6,4x22x4
531 11 94-07 M Key 6x6x20
531 11 94-11 CD Screw 12x70

531 11 94-26 DGH Screw K6S 6x16 10.9 fzb
531 11 94-59 M Stop
531 11 94-60 N Cylindric pin
531 11 94-61 K Handle
531 11 94-62 K Resilient set screw
531 11 94-63 N Cylindric pin
531 11 94-67 N Bushing PCM 242715 B
531 11 94-68 N Bearing HK 0810
531 11 94-69 N Bearing washer GS 81102
531 11 94-70 N Raceway washer LS 1528

531 11 94-71 N Bearing 6302-2RSH
531 11 94-72 N Flange bearing
531 11 94-74 AM Spring mounting
531 11 94-75 N Cup spring
531 11 94-78 D Bearing bracet SY 30 TF
531 11 94-79 M Bearing bracket PFT 47
531 11 94-80 M Bearing YAR 204-2F
531 11 94-84 B Belt FS 700
531 11 94-86 E Front wheel FS
531 11 94-87 D Shaft seal BABSL 38x50x6

531 11 94-88 E Washer TBRSB 8,4x26
531 11 94-89 M Screw MVBF 8x20
531 11 94-90 N Screw RXK ST 4,2x6,5
531 11 94-92 F Key 8x7x40
531 11 94-97 D Nut M8 headcap
531 11 94-98 N V-ring 35
531 11 95-01 H Screw K6S 10x40 10.9 fzb
531 11 95-02 M Screw M6SF 6x16 8.8 fzb
531 11 95-03 A Ball D25
531 11 95-05 F Spring

531 11 95-10 DQ Screw K6S 6x10 10.9 fzb
531 11 95-11 DF Screw K6S 8x16 10.9 fzb
531 11 95-12 D Screw M6S 12x16
531 11 95-19 D Screw M6S 12x30 left threaded
531 11 95-56 DF Key 8x7x60
531 12 41-28 Q Chassis
531 12 41-42 F Housing
531 12 41-43 F Bearing
531 12 41-45 F Cutting head axis
531 12 41-50 L Water valve knob

531 12 41-52 P Electric box
531 12 41-58 P Cover electric box
531 12 41-59 P Bracket for electric box
531 12 41-61 J Bracket
531 12 41-64 J Bracket hose carrier
531 12 41-65 G Carrier bracket right
531 12 41-67 G Hose carrier
531 12 41-72 G Holder of hose carrier
531 12 41-73 M Wheel guard left
531 12 41-74 M Wheel guard right

531 12 41-79 E Wheel axle
531 12 41-94 C Motor bracket, left
531 12 41-95 C Motor bracket, Right
531 12 41-97 D Runner
531 12 41-99 D Platform 700
531 12 42-09 D Blade flange outer
531 12 42 69 A Splash guard
531 12 42-04 B Pulley motor 7,5kW 50Hz
531 12 42-08 BD Blade flange inner
531 12 42-10 D Flush blade flange

531 12 42-14 B Pulley blade shaft FS 700 50Hz
531 12 42-16 D Water block
531 12 42-17 D Holding plate
531 12 42-18 D Cover
531 12 42-19 D Sealing sleeve
531 12 42-26 B Belt cover FS 700
531 12 42-27 B Inner belt cover FS 700
531 12 42-30 L Clamp for water valve
531 12 42-31 M Stop dog
531 12 42-32 G Carrier bracket left

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



No. Pos. Description

531 12 42-43 D Inner flangeguard
531 12 42-44 D Flangeguard bracket
531 12 42-45 D Flange guard
531 12 42-68 A Holder
531 12 42-94 M Motor mounting plate
531 12 42-97 M Spur gear
531 12 42-98 M Mounting plate
531 12 43-01 M Feeding axis
531 12 43-02 M Spur gear feeding axis
531 12 43-03 M Lifting bar

531 12 43-04 M Cam
531 12 43-06 H Pedal
531 12 43-09 H Pedal axis
531 12 43-10 H Distance ring
531 12 43-11 H Guide pin
531 12 43-13 H Sealing plate
531 12 43-15 K Handle
531 12 43-22 K Rod to potentiometer
531 12 43-23 K Support
531 12 43-25 L Switch panel

531 12 43-28 K Guide ring
531 12 43-30 K Support
531 12 43-31 K Potentiometer guide
531 12 43-35 C Contact fitting
531 12 43-41 L Instruction sign
531 12 43-42 B Support
531 12 43-44 F Locking washer
531 12 43-46 N Pivoting unit
531 12 43-52 N Gearbox, lower part
531 12 43-53 N Gearbox cover

531 12 43-56 N Spur gear motor
531 12 43-58 N Large spur gear
531 12 43-59 N Small spur gear
531 12 43-60 N Spur gear feeding screw
531 12 43-61 N Nut washer
531 12 43-62 N Feeding screw
531 12 43-63 N Distance
531 12 43-65 N Stopring
531 12 43-76 D Guiding flange left
531 12 43-77 D Guiding flange right

531 12 43-83 M Feeding gear
531 12 43-84 E Rear wheel floorsaw
531 12 43-85 E Distance
531 12 43-86 E Spur gear rear wheel
531 12 43-88 D Front handle FS 700
531 12 43-98 A Handle Bladeguard
531 12 44-24 F Lock
531 12 44-30 A Bladeguard holder
531 12 44-32 Q Back cover 5-pin
531 12 44-34 A Blade guard unass. FS 700

531 12 44-42 A Distance washer
531 12 44-43 A Distance
531 12 44-45 D Sealing washer
531 12 44-46 B End cover
531 12 44-47 P Mounting plate
531 12 44-48 A Rubber to splash guard
531 12 44-54 Q Clamp
531 12 44-55 K Handle guide
531 12 44-56 N Bearing plate
531 12 44-57 F Cutting bridge

531 12 44-59 K Socket left
531 12 44-60 K Socket right
531 12 44-61 N Motor cap
531 12 44-63 M Sealing plate
531 12 44-86 B Pulley electic motor 60Hz
531 12 44-87 B Pulley bladeshaft 60Hz
531 12 44-91 BD Blade flange inner US/CAN
531 12 44-93 D Blade flange outer US/CAN
531 12 44-99 N Pivot spring
531 12 45-02 Q Back cover 4-pin

531 12 45-05 F Lever arm
531 12 45-06 N Spring socket
531 12 45-12 C Motorbracket plate FS 700
531 12 45-13 D Blade shaft L/R ass. US/CAN
531 12 45-15 A Distance
531 12 45-16 A Spring 12 revolutions
531 12 45-17 M Spring 20 revolutions
531 12 45-20 N Slide sleeve
531 12 45-21 N Feeding nut FS 700
531 12 45-32 H Sleeve

531 14 10-99 P Phase indicator
531 14 11-22 J Hinge
531 14 11-50 J Gasket fuse cover
720 13 54-06 D Cylindrical pin 6x22
720 15 20-50 C Cylindrical pin 12x50
721 42 07-00 N Spring pin 3x14
721 42 08-00 K Spring pin 3x16
721 42 61-50 N Spring pin 4x30
721 43 49-00 A Spring pin 6x50
721 43 75-00 F Spring pin 8x20

722 78 25-03 J Blind rivet 3.2x10 al/al
723 12 20-01 P Screw MCS 3x6
723 12 24-01 C Screw MCS 3x10
723 12 91-01 J Screw MCS 4x12
723 12 95-01 J Screw MCS 4x20
723 13 64-01 FL Screw MCS 6x10
723 52 92-01 J Screw MFS 4x14
725 24 49-71 EM Screw M6S 8x16
725 25 43-51 D Screw M6S 12x55
725 25 48-51 F Screw M6S 12x80

725 53 23-01 KN Screw MC6S 5x8
725 53 64-01 FL Screw MC6S M6x10
725 53 66-01 NP Screw MC6S 6x12
725 53 68-01 N Screw MC6S 6x16
725 53 70-01 A Screw MC6S 6x20
725 53 72-01 A Screw MC6S 6x25
725 53 74-01 E Screw MC6S 6x30
725 53 82-01 P Screw MC6S 6x60
725 54 87-01 G Screw MC6S 10x12
725 63 68-51 A Screw MF6S 6x16 10.9

725 64 49-51 D Screw MF6S 8x16
725 64 89-51 D Screw MF6S 10x16
728 52 83-05 DK Stop screw P6SS 4x4
728 52 87-05 N Stop screw P6SS 4x8
728 73 66-05 BD Stop screw S6SS 6x12
728 82 87-05 M Stop screw SK6SS 4x8
728 83 64-05 M Stop screw SK6SS 6x10
728 84 43-01 M Stop screw SK6SS 8x8
728 84 45-05 F Stop screw SK6SS 8x10
731 23 14-01 NP Nut M6M M5

731 23 20-01 C Nut M6M M10
731 43 20-01 K Nut M10 low
732 25 12-01 J Nut M4 nylock
732 25 16-01 BGM Nut M6 Nylock
732 25 18-01 M Nut M8 Nylock
732 25 20-01 H Nut M10 Nylock
732 25 22-71 D Nut M12 Nylock 10.9
734 11 23-71 P Washer 3.2x6
734 11 35-71 J Washer 4.3x8
734 11 46-01 DLNP Washer 5,3x10x1

734 11 52-01 BGHJLMNP Washer 6.4x12
734 11 63-01 DFM Washer 8.4x16
735 31 33-10 H Seeger circlip SGH 35
735 31 38-10 N Seeger circlip SGH 42
738 22 02-24 H Bearing 6202-2RS1 C2
740 38 34-01 J Sealing ring 3/8

No. Pos. Description

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



DIMAS Floor saw Bladeguard

*725 53 70-01 (x2)

*531 12 43-98

*531 11 94-74

*531 12 45-16
*725 53 72-01

*531 11 94-74

*531 11 95-03

531 11 91-83

531 11 92-02

531 11 92-07

721 43 49-00

531 11 92-60 (x5)

531 11 91-65 (x5)

725 63 68-51 (x2)
531 12 42-68

531 12 44-42

531 12 44-48

531 12 44-30

531 12 42-69

*531 12 45-15

531 12 44-43

*531 12 44-34

*compl. 531 11 23-07

531 11 91-83

A

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



*
Type A B
FS 700E 50Hz 531 12 42-04 531 12 42-14
FS 700E 60Hz 531 12 44-86 531 12 44-87

531 11 73-30

720 15 20-50 (x2)

531 11 73-22

531 11 91-81 (x2)

531 12 42-26

A*

728 73 66-05 (X2)

531 11 94-84

531 11 92-49 (x2)
734 11 52-01 (x2)

B*

732 25 16-01 (x2)
734 11 52-01 (x2)

531 12 42-27

531 12 43-42

734 11 52-01
531 11 92-12 (x2)

531 11 73-14

723 12 24-01 (x2)

531 11 92-00 (x2)

531 11 94-11 (2x)
731 23 20-01 (x4)

531 12 41-94

531 12 41-95

531 12 43-35
531 11 73-17

531 12 44-91 US/CAN

531 11 92-03

531 12 42-08

531 12 44-46

531 12 45-12

C

B

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



734 11 46-01 (x8)

531 11 90-14

531 11 83-18 (0,4m)

725 64 89-51 (x2)

531 12 43-76

531 12 43-77

531 11 94-11 (x2)

531 11 91-83 (x2)

531 11 91-83 (x2)

734 11 63-01 (x4)
531 11 95-11 (x4)

531 12 41-97 (x2)

531 12 41-99

531 11 95-56

531 11 93-10

728 52 83-05

531 11 91-83 (x4)
732 25 22-71 (x4)

531 11 23-28

531 12 44-45

531 11 94-78 (x2)

531 12 42-17

531 11 94-97
531 12 42-19

531 12 42-16
531 11 94-87 (x2)

531 12 42-18

531 11 92-50 (x8)

531 11 80-06
531 11 80-03

531 11 80-05

531 11 90-14

728 73 66-05
728 52 83 05

531 12 44-45

531 11 93-10

531 12 42-43

720 13 54-06 (x2)

*531 12 42-10

531 11 95-19

*725 64 49-51 (x6)

531 12 43-88

531 11 92-70 (x2)

531 11 95-10 (x4)

531 12 42-45

531 12 42-44

531 11 95-12

531 11 91-83

531 11 94-26 (x2)

*Flush blade flange complete
531 11 23-17

725 25 43-51 (x2)

531 12 44-91 US/CAN
531 12 42-08

531 12 44-93 US/CAN
531 12 42-09

531 12 45-13 US/CAN

531 11 23-28
531 12 45-13 US/CAN

D

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



531 11 94-86 (x2)

531 11 94-88 (x2)

531 12 41-79

725 24 49-71

531 12 43-85 (x2)

725 24 49-71

725 53 74-01 (x8)

531 12 43-86 (x2)

531 12 41-79

531 12 43-84 (x2)

531 11 94-88 (x2)

725 24 49-71 (x2)

725 24 49-71 (x2)E

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



531 11 95-05 (x2)

531 11 91-83 (x2)

728 84 45-05 (x4)

531 12 44-24 (x2)

531 11 95-11 (x4)
734 11 63-01 (x4)

725 25 48-51 (x2)

531 12 41-82

721 43 75-00 (x2)

732 25 16-01 (x4)
734 11 52-01 (x4)

531 11 91-97
531 11 91-81

531 11 94-26 (x4)

531 12 42-32

725 54 87-01

531 12 41-67

531 12 41-72

531 12 45-05

531 11 92-17 (x8)

734 11 63-01 (x8)

531 12 43-44 (x2)
725 53 64-01 (x4)

531 12 41-44 (x2)

531 12 41-43 (x2)

531 11 94-92

531 11 95-56 (x2)

531 12 41-45
531 11 92-20 (x2)

734 11 63-01 (x2)

531 12 41-65

G

F

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



531 12 43-06

531 12 43-10
531 11 94-26

734 11 52-01

531 11 95-01

531 12 43-09
735 31 33-10

738 22 02-24

531 12 43-13

531 11 91-81
732 25 20-01

531 12 43-12

531 12 43-11

*531 12 41-61

*531 11 72-08

*531 11 71-55

*723 52 92-01 (x4)

*531 14 11-22

*722 78 25-03 (x2)

*531 11 72-71

*531 11 71-96
*531 11 71-95

*531 14 11-50

*723 12 91-01 (x4)

531 11 73-11

723 12 95-01 (x4)

*732 25 12-01 (x4)

*734 11 35-71 (x4)

*732 25 12-01 (x4)
*734 11 35-71 (x4)

732 25 12-01 (x4)
734 11 35-71 (x4)

531 11 80-05

531 11 83-01

531 12 41-64

734 11 52-01 (x2)
531 11 92-10 (x2)

531 11 80-03

740 38 34-01 (x2)

531 11 83-18 (0,2m)

531 11 90-14 (x2)

531 11 80-05 (x2)

*Only on 5-pin machines

H

J

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



531 12 44-55 (x4)

531 12 44-59

531 12 44-60

531 12 43-30 (x2)

531 12 43-28 (x2)
531 12 43-31 (x2)

531 11 70-96 (x2)

531 11 73-09 (x2)

721 42 08-00 (x2)
728 52 83-05 (x2)

531 12 43-22 (x2)

531 11 73-43 (x2)

531 11 94-61 (x2) 531 12 43-23 (x2)

531 12 43-15

531 11 73-07 (x2)

731 43 20-01 (x2)

531 11 94-62 (x2)

K

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



531 11 71-82

531 12 43-41

531 12 43-25

531 11 73-29 (x2)

* together with
531 11 72-15531 12 41-50

*together with
 531 11 71-82

531 11 72-23

531 11 72-15

734 11 46-01 (x6)
531 11 92-11 (x6)

725 53 64-01 (x2)
734 11 52-01 (x2)

531 11 83-08

531 12 42-30

531 11 90-14 (x2)

531 11 83-18 (0,32m)

531 11 83-02 (x2)

531 11 80-05 (x2)

531 11 90-14 (x2)

531 11 83-18 (0,5m)

L

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



531 12 42-98

728 84 43-01

531 12 41-74

531 12 41-73

734 11 63-01 (x2)

725  24 49-71

531 12 43-83 (x2)
531 12 44-63 (x2)531 12 42-31

531 11 92-19

531 11 92-12 (x2)

734 11 52-01 (x2)

531 11 94-79 (x2)
531 11 94-80 (x2)

531 11 94-79 (x2)

531 12 42-94

531 11 94-59

725 24 49-71 (x2)
734 11 52-01 (x2)

531 12 43-01

531 11 92-11 (x4)

531 11-92-12 (x2)

531 11 94-74 (x2)

531 11 94-74 (x2)
734 11 52-01 (x2)

531 12 45-17 (x2)

732 11 52-01 (x4)
732 25 16-01 (x4)

734 11 52-01 (x2)
531 11 92-11 (x2)

531 12 43-04

531 12 43-02

531 11 94-07

728 83 64-05

728 82 87-05

531 12 42-97

732 25 18-01 (x4)
734 11 63-01 (x4)

531 11 73-16

531 12 43-03

531 11 95-02 (x3)

531 11 94-89 (x4)

M

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



Pivot unit FS 700

725 53 23-01 (x6)

734 11 46-01 (x6)

531 12 43-53

531 12 44-61

531 11 73-23

531 11 73-27

728 52 87-05

531 11 94-72

53111 93-32

531 12 43-60

531 12 43-52

735 31 38-10

531 11 93-05
531 11 94-68

728 52 87-05

734 11 46-01 (x4)

531 11 73-28 (x4)

531 11 94-72

531 12 43-61

531 12 43-56

531 11 94-90 (x2)

531 12 43-59

531 12 43-58

531 12 43-61

531 11 94-63

734 11 46-01 (x2)
731 23 14-01 (x2)

734 11 46-01 (x2)
725 53 23-01 (x2)

531 12 43-46

531 11 94-69
531 11 91-50
531 11 94-70

531 11 94-98

531 11 91-05

531 11 94-67
531 12 44-56

531 12 44-56

531 11 94-67
531 11 91-98

725 53 68-01

531 12 43-65

531 11 94-75

531 11 94-75531 11 91-98

725 53 66-01 (x2)

734 11 52-01 (x2)

531 12 43-63

531 12 45-20

721 42 61-50

725 53 68-01

531 11 94-71

531 12 45-21

531 11 94-60 (x2)

531 11 90-85

531 11 90-83 (x2)

531 12 44-99

531 12 45-06

721 42 07-00

531 12 43-62

N

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



A
400 V, 50 Hz 531 11 23-18
480 V, 60 Hz 531 11 23-19

B
400 V, 50 Hz 531 11 72-16
480 V, 60 Hz 531 11 73-42

531 12 41-59

731 23 14-01
734 11 46-01

531 12 41-58

725 53 66-01 (x2)

734 11 52-01 (x2)

531 11 73-08 (2x)

531 14 10-99

723 12 20-01 (x3)

734 11 23-71 (x3)
723 12 20-01 (x3)

531 11 73-10 (2x)

531 12 41-52

531 11 73-07 (x2)

734 11 52-01 (x2)
725 53 66-01 (x2)

734 11 52-01 (x2)

B

531 11 70-74

*531 11 72-86

725 53 82-01 (x4)

531 11 90-16 (x4)

A*

531 12 44-47

725 53 66-01
734 11 52-01

531 11 73-09 (x2)

531 11 73-08

*531 11 72-87

* is replaced with
 531 11 73-48 on
 480V, 60Hz machines

725 53 66-01 (x2)
Electric box FS 700

531 11 73-10

531 11 90-18 (x3)

P

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



531 11 73-08

531 11 91-83 (x2)
531 11 92-02 (x2)

531 12 44-54 (x2)

531 12 41-28

531 12 44-32

53111 95-10 (x6)

531 12 45-02

Q

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 


	DIMAS FS 700 E
	Description



